



Received: 10/24/2017 Completed: 10/31/2017 Letter: P BG P.O.#: Test Report #: 3-21942-0-

Client's Identification Style: PVC Vinyl Upholstery. Content: PVC Vinyl Upholstery. Weight: 38.515 oz/lyd. Product End Use: Upholstery. Thickness: 0.0460in.

Tested For: **Damian Maldonado** Key Test: CA TB 117-2013 (Section 1-Cover 235
 Vescom America Fabric) /ACT
 PO Box 1198 Tel: 1-(252)-431-6233 Ext:
 Henderson, NC 27537 Fax: 1-()- -

RESULTS:

	Specimen #	Char Length (inches)	SE (yes/no)	SB45 (yes/no)	TOF (yes/no)
Initial:	1	0	Yes	No	No
	2	0	Yes	No	No
	3	0	Yes	No	No
Replacement: (If needed)	1	0	Yes	No	No
	2	0	Yes	No	No
	3	0	Yes	No	No
Repeat Tests: (If needed)	1				
	2				
	3				

EXPLANATION:

Initial: These are the first 3 cigarettes where the results could be sufficient to draw a test conclusion.

Replacement: If any of the initial cigarettes self-extinguish before burning their complete length, a new test is conducted with a fresh cigarette.

Repeat Test: Depending on the initial or replacement results, 3 repeat tests might be required to draw a conclusion.

CODES USED:

SE = Cigarette self-extinguished; See "Discussion" on Page 2
 SB45 = Smolder beyond 45 minutes
 TOF = Transitions to open flaming
 MNR = Measurement not recorded as smoldering exceeded 45 minutes or specimen transitioned to open flames
 EC = Escalating smoldering combustion: Extinguished by technician at:
 (mm: ss) _____ : _____ due to unsafe conditions.

CONCLUSION:

The above results reported for the initial and / or replacement cigarettes are sufficient to indicate:

Passing; Failure; Repeat test on 3 additional specimens

The results after conducting the repeat tests indicate:

Passing; Failure